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13
14
15

N ) ES) @
..,_,/
@\_ 'E&v&é&v @

)
mn

¥
(I

(0)

1]
(O

- ©

(o @,

U s.....’@

@,




Index

28........
29........
30........
3l...e.en.
32.uenenn.

Part
No.

Pen Press Assembly

Description Size Qty.
BaASE.tieiiiiiiiiiiiiiiiiiiiiiiiiiies serereinieiiiaenen aenn 1
HeX NUt..eiiieeiieiinienaeeneceneennns 1/4""x11x5..... 8
HeX NUL..coiieiiiiiiiiiiiiniennnnen. MB..eueiirnanans e 4
RUDDEr BOOL....uiiiiiiiiiiiiiiienes creeinrennrenanens oun 4
Carridge Bolt....eeeeeeeenaeennnnns M6X16.......... .... 4
Eyelet Washer......cccceevevenannn. 6X13X1eeeeaeen oee. 8
BOlt SCreW..ccveeeiieieneennnennnnn. 1/4"x1"........ ... 8
Clamp Seleceieiiiiiiiiiiieiaeeees ceverenecnnscensen see 1
Ol RING . eiereiiieiireinreneneneennns 10.82*1.78.... .... 1
Press Head. ..o eeeeeieeeiieneienenen: coeennrenncennnens cun 2
HaNdl. e eueeieeeiiiieiiieiieeenienes creennrennsennnens cun 1
Flat Head Screw.....cccceeeeeeee.. M5X10..ceueenn oee. 1
Plastic KNob....cccveveieieennennnnn. MB8X48...cceeee ... 1
FIeXiDIe SCreW..ccveiiieiiiiiiinens creernrecnrennnens cun 2
UP Clamp.eeeeeiiieiieeiiieeneeenen coeennsecnsennsens sone 1
] 0] 1] 0| PP 1
SPIINGeteieieietieeeneeneeeanrenecenss secnsenscanscnnsen soe 2
BOttOM BaSt.uuiiiiiieiieiiniieees  cevtecnenssccscnns oonn 1
FIEXIDIE Selucneiiieiiiiiiiiiieiees creennrennrennnens cun 1
SCIBW . eiiiineiieinstecsnasscssnnsses cosessscsnnnnscnne soen 2
SEL SCrBW.uueiieiinnreeninnnncennnnnns M6EX35..ccieeee ... 1
Location Plate....ceeeeeeeieeiaeenss ceeenrenerenncenee oo 1
] o (-] PR 1
LOQO Bracket..c.ieeiieiieiiaiininnns cevieenenecnnnnns oen 1
Flat Head Screw......ccccee..... M3.5X8...cueennn oee. 2
SCrew Base Sel...eiiiiiieiiiiinnnes covenstcsennnscone oo 1
SEL SCrBW. ueiieiinnreeninnnncennnnnns MAX25....ceeee. ... 2
Eyelet Washer......c.cccceeeevenen... AXBXL.eeeneennns oo 2
HeX NUL.oiiiiiiiiiiiiiiiinnnnnn. M4X0.7.ceeeeenr ... 2
Eyelet Washer......c.cccceeeevenen... 6X16X1.eeenenn ... 1
SPring...ccciiiiiiiiiiniiiiineiiiiees covenrecsennnscnee oon 1
Lock Handle Set...uieeeiiieeiienss ceevereneeenenenee oo 1
Round Head Screw................ M5x10......... .... 2
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Pen Press Assembly

Description Size Qty.
Placement racK......ccccvviiiiiiies coveviiinnnnnnnees oonn 1
Disassembly Bushing........cccccc. cvevieiieiieiianns oon 1
Punch Bar ......cccccvvveeiiinnnnnnnn. 3.0mm.......... .... 1
Punch Bar........cccccivvnnnnnnnnnn. 5.5mm.......... .... 1
Punch Bar.......cccocvvvnnnnnnnnnn. 6.0mm.......... .... 1
Punch Bar.......cccocvvvnnnnnnnnnn. 7.0mm.......... .... 1
Punch Bar.......cccocvvvnnnnnnnnnn. 8.5mm.......... .... 1
Punch Bar.......cccooivvnnnnnnnnnn. 9.0mm.......... .... 1
Disassembly Tube........c........... 19x150mm..... .... 1
Scale..coceiiiiniiiiniiiiniiiiarcnnnnen. 0~170mm...... .... 1
0 ) 1
Flat Head Screw........ccceueene... M5x8......... 2



